
STRATEGIC TREATMENT PLAN FOR TRIGEMINAL NEURALGIA 

 

 Patient with features of trigeminal neuralgia 

Give diagnostic dose of carbamazepine 300mg daily  

(100 mg thrice daily for 5 days 

Is pain reduced? 

YES NO 

Continue carbamazepine, increase the 

dose by 100 mg every 3rd day up to 600-

1200 mg and maintain it for longer 

duration till pain remission i.e 

100 mg 1-1-1 x 3 days 

200 mg 1-1-1 x 3 days 

300 mg 1-1-1 x continue for longer time 

till pain remission 

 

 

 

Advice MRI 

Abnormal? 

NO Yes  

Start CARBAMAZEPINE 300 MG bid  

(Total 600 mg) daily 

Increase the dose by 300 mg every 3rd day upto 1200-1800 mg 

and maintain it for longer duration till pain remission i.e  

300 mg 1-0-1 x 3 days 

600mg 1-0-1 x continue it for longer time till pain remission 

 

Still not getting better 
Add other drugs like 

lamotrigine, baclofen etc 
Still not 

getting relief 

Surgical 

treatment  


